4

1.0 GENERAL NOTES
1.1 ALL METRIC DIMENSIONS ARE IN BRACKETS [X. X]
1.2 FEATURES CRITICAL TO QUALITY ARE INDICATED IN ROUNDED BOX(X.XD
1.3 3D DIGITAL FILES ARE FOR REFERENCE. IN CASE OF CONFLICT FOLLOW PDF DRAWING
2.0 DESIGN NOTES
3.0 MANUFACTURING/SPECIAL REQUIREMENTS
4.0 TEST
5.0 PACKAGING
5.1 PACKAGING SHALL MEET ANDREW REQUIREMENTS PER DOCUMENT IS-PL-3005
D 5.2 BAG AND INDIVIDUALLY TAG ALL HARDWARE AND PLACE IN SHIPPING BOX WITH BRACKETS FOR
CUSTOMER INSTALLATION.,
5.3 THIS PRINTED DOCUMENT TO BE PLACED INSIDE SHIPPING BOX FOR CUSTOMER INSTALLATION

C
B
COMPONENT PART NUMBERS PROVIDED FOR ASSEMBLY PURPOSES;
INDIVIDUAL COMPONENTS MAY BE SHIPPED AS PARTS WITHIN AN INCLUDED KIT.
ITEM NO. PART NUMBER DESCRIPTION QTY. NOTE
1 MTM1221-4002-BR MOUNTING BRACKET, 6304/DELTA2.0/CC1600 1
2 MTM1221-4003-BR MOUNTING BRACKET, DIPELXER 1
3 MTM1221-4007-BR MOUNTING BRACKET, SAMSUNG 1
4 MTM1160-1161-BR BRACKET AWHHF HANGER RIGHT PB20GA 1
A 5 MTM1160-1163-BR BRACKET SAM 8 & 9 RF4402 RHT PB20GA 1
6 460143456 CLIP NUT, M6, 316 SST 10 5.2
7 100117-4 FA,SEMS,PH,XRES,M6X25,SST,PASS 10 5.2
8 100534-214 SCR,HCS,HEX,M6X20,SST,PASS 12 5.2
9 100522-104 WSHR,LK,SPLT, M6,SST, PASS 12 5.2
10 100521-86 WSHR,FLAT,M6,6.4X12X1.6,SST,PASS 12 5.2
11 100526-25 NUTS,HEX,M6,SST,PASS 4 5.2

Confidential

REVISIONS
REV. DESCRIPTION DATE APPROVED
711057 WQ1001
A INITIAL RELEASE 24JUN25 | 50103540AMO

>

ANDREW@ an Amphenol company

TOLERANCES SAP MATERIAL MASTER
1PLACE  X[.X]+ 0.2[6.3] 3 PLACE XXX[.X]+ 0.060[1.5] MTM11 AMK
2PLACE XX[.X]z 0.12[3.0] ANGLES + 2° 93 9900 S
FINISH MATERIAL
3 NAME DATE TITLE
£,%  |CE |zL1057 MAY2
G2 % OBMAY2S KIT SAM INSTALL - PB20 72" TMT RAD EXT
$S>  |RW |ZL1057 08/07/2025
DENSITY Ibs/in® g % ‘é W
o
MASS | 7.4 lbs § % = |AD |WQ1001 08/08/2025 SoAE T50CoET G
VOLUME |227.23 in® oot .
@2& |RE |DM1121 08/08/2025
SURFACE AREA | 3931.05 n* 1 332 [EcN 50103540AMO 1:8 MTM1193-9900-AMK-S
HEIGHT | 6.00[152.4] SIZE  |AuthGroup  INSL MODEL DRAWING SHEET
LENGTH | 36.00[914.4] C @ J{‘][ VERSION | STATUS | REVISION | VERSION | STATUS | REVISION
WIDTH | 18.00[457 2] 00 RE A 00 RE A 10F 13

A



3 2
SAMSUNG EQUIPMENT INSTALLATION CONFIGURATION LIST
CONFIGURATION| SHEET NO. EQUIP.1 QrY | EQUIP2 Qry EQUIP.3 Qry

St 5 RF4437D { | DELTA20KW | 1 QUAD DIPLEXER SDX1926Q-43 1
$2 6 RF4437D 1 | ABBCC1600 | 1 QUAD DIPLEXER SDX1926Q-43 1
$3 7 RF4442D { | DELTA20KW | 1 QUAD DIPLEXER SDX1926Q-43 1
s4 8 RF4442D 1 | ABBCC1600 | 1 QUAD DIPLEXER SDX1926Q-43 1
S5 9 RT8808-77A { | DELTA20KW | 1 QUAD DIPLEXER SDX1926Q-43 1
$6 10 RT8808-77A 1 | ABBCC1600 | 1 QUAD DIPLEXER SDX1926Q-43 1
s7 11 RT4463-48A+RT2201-46A { | DELTA20KW | 1

STA 12 RT4463-48A+RT2201-46A 1 | ABBCC1600 | 1
s8 13 RF4402D-D1A { | DELTA20KW | 1

SBA 14 RF4402D-D1A 1 | ABBCC1600 | 1
$9 15 RTA463-48A+RF4402D-D1A | 1 | DELTA20KW | 1

S9A 16 RTA463-48A+RF4402D-D1A | 1 | ABBCC1600 | 1

$10 17 RF4439D { | DELTA20KW | 1

S10A 18 RF4439D 1 | ABBCC1600 | 1

S11 19 RF4440D { | DELTA20KW | 1

S11A 20 RF4440D 1 | ABBCC1600 | 1

$12 21 RF4461D { | DELTA20KW | 1

S12A 2 RF4461D 1 | ABBCC1600 | 1

—— MTM1193-9900-XX

FRONT VIEW

REAR VIEW

ESTABLISH SAMSUNG CONFIGURATION FROM ABOVE TABLE TO INSTALL DESIRED SAMSUNG RADIOS IN THE PB20
SEE SHEET 3 & 4 FOR DETAILED SECURING OF RADIOS & DIPLEXERS TO BRACKETS.

SEE SPECIFIC SHEET NUMBER FOR FURTHER INSTALLATION DETAILS.

Confidential

>

AN DREWo an Amphenol company

TITLE

KIT SAM INSTALL - PB20 72" TMT RAD EXT

SIZE SCALE DOCUMENT NO.
C 112 MTM1193-9900-AMK-S
DRAWING
SHEET
@ 6 VERSION STATUS | REVISION
00 RE A 20F 13




4 3 2 1
EQUIPMENT MOUNTING INSTALLATION

TORQUE ALL TO SPEC 4X M6 HARDWARE
4X M6 HARDWARE R T8B0BTTA
6 & RF4437D 4X M6 HARDWARE 4X M6 HARDWARE
— RT2201-46A
Copn A°C
Bo  °B
Co A A oC
B 3 _
( —BRACKET
) < MTM1221-4007-BR
BRACKET
MTM1221-4007-8R BRACKET —BRACKET
& 6 MTM1221-4007-BR MTM1221-4007-BR
SAM RT8808-77A:
RADIO INSTALLATION SAM RF4437D: SAM RF4442D: SAM RT2201-46A: INSTALL THE SAM RT8808-77A TO THE MOUNTING
MTM1221-4007-BR INSTALL THE SAM RF4437D TO THE MOUNTING | e - o MRTZZ01-465 TO THEMOUNTING — BRACKET MTM1221-4007-BR USING 4 SETS OF M6
INSTALL THE SAM RP4442D TO THE MOUNTING BRACKET MTM1221-4007-BR USING 4 SETSOF M6~ BOLTS AS SHOWN
BRACKET MTM1221-4007-BR USING 4 SETSOF M6 BRACKET MTM1221-4007-BR USING 4 SETSOF M6 oy TS AS SHOWN
"A": RF4437D + RF4442D + BOLTS AS SHOWN BOLTS AS SHOWN
RT2201-46A

"B": RT8808-77A + RT4402-D1A
"C": RF4439D + RF4440D + RF4461D

4X M6 HARDWARE

4X M6 HARDWARE

4X M6 HARDWARE

BRACKET
MTM1221-4007-BR

BRACKET SAM RF4461D:
MTM1221-4007-BR INSTALL THE SAM RF4461D TO THE MOUNTING
BRACKET MTM1221-4007-BR USING 4 SETS OF M6

N BRACKET

—BRACKET

MTM1221-4007-BR MTM1221-4007-BR BOLTS AS SHOWN
, . SAM RF4440D:
SAM RF4402D-D1A: SAM RF4439D: INSTALL THE SAM RF4440D TO THE MOUNTING >
INSTALL THE SAM RF4402D-D1A TO THE MOUNTING INSTALL THE SAM RF4439D TO THE MOUNTING BRACKET NIV 221 4007-BR USING 4 SETS OF M6 ANDREW. .1 Ampheno company
BRACKET MTM1221-4007-BR USING 4 SETS OF M6 BRACKET MTM1221-4007-BR USING 4 SETS OF M6 BOLTS AS SHOW
BOLTS AS SHOWN BOLTS AS SHOWN TITLE

KIT SAM INSTALL - PB20 72" TMT RAD EXT

SIZE SCALE DOCUMENT NO.

C 14 MTM1193-9900-AMK-S

DRAWING

SHEET
@ 6 VERSION STATUS | REVISION
Confidential 00 30F 13

RE A




2

EQUIPMENT MOUNTING INSTALLATION

TORQUE ALL TO SPEC
DELTA 2.0KW

O O o] 4X M5 HARDWARE
o o o o) ]
B A[ jA B
O O
O O
B A A B
S o °
O] \J

RADIO INSTALLATION

MTM1221-4003-BR — BRACKET
MTM1221-4003-BR

"A" DELTA 2.0KW DELTA 2.0KW:

"B": ABB CC1600 INSTALL THE DELTA 2.0KW TO THE MOUNTING

BRACKET MTM1221-4003-BR USING 4 SETS OF M5
BOLTS AS PROVIDED WITH THE DELTA 2.0 KW

— \\k
L\l

\\

\

RN

\
&
~ \ \r
B
T

-
I
/Aff

Sl

; <) [l
\\.,‘ 7 PJJM
/L_:m___—-_"‘”
BRACKET

MTM1160-1163-BR

BRACKET
MTM1160-1161-BR

RT4463-48A: RT4402-D1A(ONLY S9 & S9A):

INSTALL THE RT4463-48A TO THE MOUNTING INSTALL THE RT4402-D1A TO THE MOUNTING
BRACKET MTM1160-1161-BR USING 4 SETS OF M6 BRACKET MTM1160-1163-BR USING 4 SETS OF M6

BOLTS AS SHOWN BOLTS NEAR THE RIGHT AS SHOWN

4X M6 HARDWARE SAM CBRS S ' R
Al f " 0 (((a
’ (@) Ej % @ THHHHTE y
0 T (S @ L 1]
0 4 et M =
0 ® / | | ////(62 \
0 o [_—1 THHT
—~<® | 1
@P/Q/@/ 0 ke e W
/—-

ABB CC1600:

INSTALL THE ABB CC1600 TO THE MOUNTING

ABB CC1600

BRACKET

MTM1221-4003-BR

BRACKET MTM1221-4003-BR USING 4 SETS OF M6

BOLTS AS SHOWN

RF4402D-D1A

SDX1926Q-43:

4X M5 HARDWARE

INSTALL THE SDX1926Q-43 TO THE MOUNTING
BRACKET MTM1221-4002-BR USING 4 SETS OF

4X M6 HARDWARE

/WM
s

— BRACKET
MTM1221-4002-BR

M5 CAPTIVE SEM SCREWS PROVIDED WITH

THE SDX1926Q-43

Confidential

SDX1926Q-43

>

A

NDREWo an Amphenol company

TITLE

KIT SAM INSTALL - PB20 72" TMT RAD EXT

SIZE

C

SCALE

1:8

DOCUMENT NO.

MTM1193-9900-AMK-S

@ =

DRAWING

VERSION

STATUS

REVISION

00

RE

A

SHEET
4 OF 13



4 3 2 1

S1: SAM RF4437D + QUAD DIPLEXER SDX1926Q-43 + DELTA 2.0KW INSTALLATION
S2: SAM RF4437D + QUAD DIPLEXER SDX1926Q-43 + ABB CC1600 INSTALLATION

EQUIPMENT INSTALLATION SEE SHEET 3 & 4

TORQUE ALL TO SPEC SDX1926Q-43—\ D
2X M6 CLIP NUT
2X M6 HARDWARE
q F-Kp ] ﬂj-‘
ﬂ
Qg " U, | RF4437D
d m i _oo|| | ~——4X M6 HARDWARE
" | ’ 4X M6 CLIP NUT
Oy, ﬂ Uy /
o Lo
% n °UJJ[D0 ] 1
—BRACKET 0N =
| g]]@
N MTM1221-4002-BR H" P
in ] C
| ] 4X M6 HARDWARE
[
| — —BRACKET
ﬂ hy MTM1221-4007-BR FRONT VIEW
"Ly [ Qy || ——4XM6 CLIP NUT
QDE G| =
Qi . ) ) (\ iy DELTA 2.0KW /7ABB CC1600
u %@/) Mﬂ ° == . u & = / /
I 0 0 0 0 / f
o . ° 0 ] AR B °| / a ©
o | n . ° [] l o | 0 - oflo of|o
) ) ﬂ 0 0 u [IHH[I””H]] ’ u/l o o
o o0 o (4] 09 (e} (o]
: " ° ‘\o\ ] 0 o ©
0 | e ° | [IT——BRACKET ° v ° @
o ‘\ | o mo qle. | MTM1221-4003-BR 5 B ° o B
0 ﬂ @ bl olo ol o
— m alfl D
m J n J L_ m ( : I
M I REAR VIEW (S2)
STEP . REAR VIEW (S1)
STEP 1: ' STEP 3
MTM1221-4003-BR(S1 DELTA 2.0KW)
MTM1221-4002-BR(SDX1926Q-43) MTM12214003-BR(S2 ABB CC1600) MTM1221-4007-BR(RF4437D)
LSTAL TENOUTN ST MIZLIO 1 ASTAL THE NONTN AT T2 461558 ST TS e
SCREWS AND CLIP NUTS TO THE BRACKET INSIDE THE POLE USING 4 SETS OF M6 SEMS SCREWS AND CLIP NUTS
SCREWS AND CLIP NUTS

>

AN DREWo an Amphenol company

TITLE

KIT SAM INSTALL - PB20 72" TMT RAD EXT A

SIZE SCALE DOCUMENT NO.
C| 14 MTM1193-9900-AMK-S
DRAWING SHEET
@ 6 VERSION | STATUS | REVISION
Confidential 00 RE A 50F 13

4 3 2 ]



S3: SAM RF4442D + QUAD DIPLEXER SDX1926Q-43 + DELTA 2.0KW INSTALLATION
S4: SAM RF4442D + QUAD DIPLEXER SDX1926Q-43 + ABB CC1600 INSTALLATION

EQUIPMENT INSTALLATION SEE SHEET 3 & 4

TORQUE ALL TO SPEC SDX1926043 D
\
2X M6 CLIP NUT @
2X M6 HARDWARE Al
) b“' ,.KP L" —RF4442D
| )
Wy, " oy, —4X M6 HARDWARE
. Ty |\ :
9 o "‘ " u - b u ]
"' : | " —4X M6 CLIP NUT
Qg n Fag, J
oy of
% " "y, | C
o —BRACKET uf
o MTM1221-4002-BR
| ‘ =
ﬂ . ] ™ [
5 L
" | _—4X M6 HARDWARE J@ BRACKET FRONT VIEW
ﬂ A MTM1221-4007-BR
-
| ] oI
1 EWJ - . G| =
S - E| S 4X M8 CLIP NUT Rl 1 o % /7DELTA 2.0KW ~ ABB CC1600
QDD u v ) a
/o/) m Q\" ! ) ] ’ N ° e [ﬂ "/ :/
. / 1) , M" ) [0] . o ° © oI ’I T I‘ 0: | :o
0 0 o 9 |o ° [I”””””“n . offo of| o
o | [ s ° E[I]UHHHHD o | ) 0 o o
) ) ﬂ ° o) ° ¢o o o
o ° o0 0 0 @ ®
0 " o \\0\ ] © ' I ) B
" o N o .
0 e 0 ——BRACKET " o * © ®
°, \‘ omo I ||] MTM1221-4003-BR ol oo
’ ’ s : a | Ll Te)
: ) ! ) - =
U - L-J\L - N REAR VIEW (S3) REAR VIEW (S4)
STEP1: STER 2. ﬁlim 4007-BR(RF4442D
MTM1221-4003-BR(S4 ABB CC1600) 1. INSTALL THE MOUNTING BRACKET MTM1221-4007-BR
1. INSTALL THE MOUNTING BRACKET MTM1221-4003-BR TO THE STRUT INSIDE THE POLE USING 4 SETS OF M6 SEMS
TO THE STRUT INSIDE THE POLE USING 4 SETS OF M6 SEMS 1. INSTALL THE MOUNTING BRACKET MTM1221-4003-BR SCREWS AND CLIP NUTS
SCREWS AND CLIP NUTS TO THE BRACKET INSIDE THE POLE USING 4 SETS OF M6 SEMS /
SCREWS AND CLIPNUTS ANDREW. :n amphenol company

TITLE

KIT SAM INSTALL - PB20 72" TMT RAD EXT A

SIZE SCALE DOCUMENT NO.
C 110 MTM1193-9900-AMK-S
DRAWING SHEET
@ 6 VERSION STATUS | REVISION
Confidential 00 RE A 6 OF 13

4 3 2 ]



4 3 2 1

S5: SAM RT8808-77A + QUAD DIPLEXER SDX1926Q-43 + DELTA 2.0KW INSTALLATION
S6: SAM RT8808-77A + QUAD DIPLEXER SDX1926Q-43 + ABB CC1600 INSTALLATION

EQUIPMENT INSTALLATION SEE SHEET 3 & 4
TORQUE ALL TO SPEC

SDX1926Q-43—\ D
2X M6 CLIP NUT
2X M6 HARDWARE
~ "KP
| ] I —RT8808-77A
"o, | g
Qo ——4X M6 HARDWARE
Iy m u | : : ]
. —4X M6 CLIP NUT
EDDE | Ell|I ]
°DDL
N g ||
oo —BRACKET [l y
o MTM1221-4002-BR |
| C
|
|
Iﬁ4x M6 HARDWARE
| | LBRACKET
MTM1221-4007-BR FRONT VIEW
]
an
= | | MUy || —4X M6 CLIP NUT
Qy . m Qy u
= ~ |t vall
—— | - DELTA 2.0KW
: il [fe==5"" pﬁ , — ABB CC1600
I 0 . A] a o .o ] / /7
0 . o) o u , /
" 0 | | Q (I]:IHHHHHD 0 0_ ’ _0
o o 00 o U/l/ o-o o-o
) | o] \\0\ ] o o}
: Lol oo o | [TT——BRACKET o o o 3
. \‘ ° ﬂo | [|) MTM1221-4003-BR 0 0
[@ [0) o
/ | E‘/ \ (0] Q
! ) [ { : olo o
i J ) ( a D
L_ — 19 Al ® ‘le
I g v ,
STEP 1: STEP2: STEP 3
MTNH1221-4002-BR(SDX1926Q-43) MTM1221-4003-BR(S5 DELTA 2.0KW) MTM1221-4007-BR(RT8808-77A) REAR VIEW (S5) REAR VIEW (S6)

MTM1221-4003-BR(S6 ABB CC1600)

1. INSTALL THE MOUNTING BRACKET MTM1221-4007-BR

1. INSTALL THE MOUNTING BRACKET MTM1221-4003-BR TO THE STRUT INSIDE THE POLE USING 4 SETS OF M6 SEMS

TO THE STRUT INSIDE THE POLE USING 4 SETS OF M6 SEMS 1. INSTALL THE MOUNTING BRACKET MTM1221-4003-BR

SCREWS AND CLIP NUTS TO THE BRACKET INSIDE THE POLE USING 4 SETS OF M6 SEMS SCREWS AND CLIP NUTS
SCREWS AND CLIP NUTS
AN DREWo an Amphenol company
TITLE
KIT SAM INSTALL - PB20 72" TMT RAD EXT A
SIZE SCALE DOCUMENT NO.
C 110 MTM1193-9900-AMK-S
DRAWING SHEET
Confidenia @ 6 VEIESOION STQITEUS REVIiION o s
4 3 2 ]




4 3 2 1

S7: RT4463-48A + RT2201-46A + QUAD DIPLEXER SDX1926Q-43 + DELTA 2.0KW INSTALLATION

STA: RT4463-48A + RT2201-46A + QUAD DIPLEXER SDX1926Q-43 + ABB CC1600 INSTALLATION
EQUIPMENT INSTALLATION SEE SHEET 3 & 4

TORQUE ALL TO SPEC
D
i ) RT4463-48A—
| - | 2X M6 HARDWARE— L L RT2201-46A
g ' Qg
") —4X M6 HARDWARE
| u u QDD ‘ u
: “ 2X M6 CLIP NUT— ) .
| g |/ —4X M6 CLIP NUT :
g
"Uryy| | |
| OD[‘]
C
| ]
ﬂ
l/4x M6 HARDWARE BRACKET
| | MTM1160-1161-BR—
|
BRACKET
| ] MTM1221-4007-BR FRONT VIEW
" GMDO g C
QDE wﬂ
a 6|
S~ |f ) " /]/—4x M6 CLIP NUT . =l /7DELTA 2.0KW /7ABB CC1600
ﬂ" A o ° [%’f// o \ o
] o o °Plo ] °t% 0 / //
R R of ° o 7 ® | E
[ |l ([ ﬂl]ﬂl]l]l]l]l] : o [l]]]]]]j’ /I offo oflo
0 00 o 0 " o 0
o ~l_| ] \y L) o o
| ﬂ o 0\\\\ 0 o) ®
Y ~——BRACKET . B
\‘ e me ® P ||] MTM1221-4003-BR | R ° °
m}/hf’ s Mk 7 . :
/ oo ? o
0 ) ; Cal @l iD
LJ\l - W [ )
STEP1: ot STEP ;fﬁv REAR VIEW (S7) REAR VIEW (S7A)
MTM1221-4003-BR(S7 DELTA 2.0KW) STEP2: '
MTM1221-4003-BR(S7A ABB CC1600) MTM1221-4007-BR(RF2201-46A) MTM1160-1161-BR(RT4463-484)
TO THE BRACKET INSIDE THE POLE USING 4 SETS OF M6 SEMS TO THE STRUT INSIDE THE POLE USING 4 SETS OF M6 SEMS SCREWS AND CLIP NUTS
SCREWS AND CLIP NUTS SCREWS AND CLIP NUTS
AN DREWo an Amphenol company
TITLE
KIT SAM INSTALL - PB20 72" TMT RAD EXT A
SIZE SCALE DOCUMENT NO.
C 110 MTM1193-9900-AMK-S
DRAWING SHEET
VERSION STATUS | REVISION
Confidential @ 6 00 RE A 8 OF 13
4 3 2 ]




3 2 ]

S8: RF4402D-D1A + QUAD DIPLEXER SDX1926Q-43 + DELTA 2.0KW INSTALLATION
S8A: RF4402D-D1A + QUAD DIPLEXER SDX1926Q-43 + ABB CC1600 INSTALLATION

EQUIPMENT INSTALLATION SEE SHEET 3 & 4

TORQUE ALL TO SPEC 5
ﬂ\r_‘ “’J f
e |
ﬂ
°m| e —4X M6 HARDWARE —RF4402D-D1A
Q . ]
[ e | -
| ——4X M6 CLIP NUT
ﬂ g ||
OD[!
"Ury| | |
n qu
C
- |
l/4x M6 HARDWARE |
| | N BRACKET &
a1 MTM1221-4007-BR
n ol 21 4l FRONT VIEW
| HD[DO 6| 2
ODE . ] o ﬂm
| | 4XMeCLIPNUT (\c& .
M MK : /7DELTA 2 0OKW /7ABB CC1600
il | @ |l . / /
| 0 // ® f ®
n ] ° u/l o9 oo
| ~——BRACKET Ji O ; .
| MTM1221-4003-BR ' e o : :
| o o
Iﬂ J k_ m (0] Q
et - J alll .15

STEP 2 :

]

STEP 1 :
MTM1221-4007-BR(RF4402D-D1A
MTM1221-4003-BR(S8 DELTA 2.0KW) ( ! REAR VIEW (S8) REAR VIEW (S8A)
MTM1221-4003-BR(S8A ABB CC1600) 1. INSTALL THE MOUNTING BRACKET MTM1221-4007-BR
TO THE STRUT INSIDE THE POLE USING 4 SETS OF M6 SEMS
1. INSTALL THE MOUNTING BRACKET MTM1221-4003-BR SCREWS AND CLIP NUTS
TO THE BRACKET INSIDE THE POLE USING 4 SETS OF M6 SEMS
SCREWS AND CLIP NUTS /
AN DREWo an Amphenol company
TITLE
KIT SAM INSTALL - PB20 72" TMT RAD EXT A
SIZE SCALE DOCUMENT NO.
C 110 MTM1193-9900-AMK-S
DRAWING SHEET
VERSION STATUS | REVISION
Confidential @ 6 00 RE A 90F 13



4 3 2 1

S9: RT4463-48A + RF4402D-D1A + QUAD DIPLEXER SDX1926Q-43 + DELTA 2.0KW INSTALLATION
S9A: RT4463-48A + RF4402D-D1A + QUAD DIPLEXER SDX1926Q-43 + ABB CC1600 INSTALLATION
EQUIPMENT INSTALLATION SEE SHEET 3 & 4

TORQUE ALL TO SPEC
D
L o f RT4463-48A—
| T ——RF4402D-D1A
| o
Q, =
o u ‘ . ||| ~—4X M6 HARDWARE
(L ol " 2X M6 HARDWARE —
" | |l ——4X M6 CLIP NUT
| g, 2X M6 CLIP NUT
. )
| Uy | | ]
oy 1 pe C
| | |
|
4X M6 HARDWARE BRACKET
T | ) MTM1160-1161-BR—
| B N
ﬂ BRACKET FRONT VIEW
| : MTM1160-1163-BR
| oy o
Qo Qo
- . = DELTA 2.0KW
g . s ao o m /7 /7ABB CC1600
~{ = 1| ax w6 cLP NUT (\‘ﬁ\\ ,, =ah 7 /
’ © o !‘// o () ) T I
0 A] . ”D:o . I I 0 0 I/;%A/ﬁ?, 7] 3 =
| . o o o ] 0 ] ° , o L ol ol|o
" 0 lﬂl]l]l]l]l]l]l) 0 0 [[[l]]]]] . [ﬂ]]]]]] P) ° °
| i ‘\o\\ | ° . ® o
| 1o AP | [T BRACKeT T o o |l ° ° B
“\ °ﬂ$h;. | MTM1221-4003-BR d” mes K ‘. | |
Lje— f(tlk G @ o)
n .
{ ) U : HE— )
I - L) -
q th’ L REAR VIEW (S9) REAR VIEW (S9A)
STEP 1 STEP2: STEP3:

MTM1221-4003-BR(S9 DELTA 2.0KW)
MTM1221-4003-BR(S9A ABB CC1600)

MTM1160-1163-BR(RF4402D-D1A)

MTM1160-1161-CR(RT4463-48A)

1. INSTALL THE MOUNTING BRACKET MTM1160-1163-BR
TO THE STRUT INSIDE THE POLE USING 4 SETS OF M6 SEMS
SCREWS AND CLIP NUTS

1. INSTALL THE MOUNTING BRACKET MTM1160-1161-BR
TO THE STRUT INSIDE THE POLE USING 4 SETS OF M6 SEMS
SCREWS AND CLIP NUTS

1. INSTALL THE MOUNTING BRACKET MTM1221-4003-BR
TO THE BRACKET INSIDE THE POLE USING 4 SETS OF M6 SEMS
SCREWS AND CLIP NUTS

>

AN DREWo an Amphenol company

TITLE

KIT SAM INSTALL - PB20 72" TMT RAD EXT A

N

SIZE SCALE DOCUMENT NO.
C 110 MTM1193-9900-AMK-S
DRAWING SHEET
@ 6 VERSION STATUS | REVISION
Confidential 00 RE A 10 OF 13

]




3 2 ]

510: RF4439D + QUAD DIPLEXER SDX1926Q-43 + DELTA 2.0KW INSTALLATION
S10A: RF4439D + QUAD DIPLEXER SDX1926Q-43 + ABB CC1600 INSTALLATION

EQUIPMENT INSTALLATION SEE SHEET 3 & 4

TORQUE ALL TO SPEC
D
] RF4439D
Qp, H T
Q . ’
of| ]
' " ——4X M6 HARDWARE
"W, |
o ——4X M6 CLIP NUT
"W,/ | |
(\Dq]
] C
ﬂ
1/4X M6 HARDWARE &
ﬂ
ﬂ ", | MTM1221-4007-BR
QDE :
u )’ /]/—4x M6 CLIP NUT |
ol == =] . o DELTA 2.0KW ABB CC1600
° o *Plo ] ° W\\ v / /7
. 0 H]I]I]I]l]”] o . g ° / /
" ° : of 1o o ° | I 7 8] ' ®
0 00 0 0 ofo <|[s
o N ] 0 [l]]]]]]) “‘ u/l © ©
ﬂ 0 0\\\\ 0 %o o o
o b 0 ~——BRACKET .
o 9 0 ) ) Q o©
| o o ° - | MTM1221-4003-BR . .. . . B
n . of (o ° () Q
[| & Be ollo ol|o
| iy all alll iD
ﬂy_ k 0
STEP 1; rL-g
MTM1221-4003-BR(S10 DELTA 2.0KW) STEP2: N REAR VIEW (S10) REAR VIEW (S10A)
MTM1221-4003-BR(S10A ABB CC1600) MTM1221-4007-BR(RF4439D)
1. INSTALL THE MOUNTING BRACKET MTM1221-4003-BR 1. INSTALL THE MOUNTING BRACKET MTM1221-4007-BR
TO THE BRACKET INSIDE THE POLE USING 4 SETS OF M6 SEMS TO THE STRUT INSIDE THE POLE USING 4 SETS OF M6 SEMS
SCREWS AND CLIP NUTS SCREWS AND CLIP NUTS

>

AN DREWo an Amphenol company

TITLE

KIT SAM INSTALL - PB20 72" TMT RAD EXT A

SIZE SCALE DOCUMENT NO.
C 110 MTM1193-9900-AMK-S
DRAWING SHEET
@ 6 VERSION STATUS | REVISION
Confidential 00 RE A | 1OF13

3 2 ]



3 2 ]

S11: RF4440D + QUAD DIPLEXER SDX1926Q-43 + DELTA 2.0KW INSTALLATION
S11A: RF4440D + QUAD DIPLEXER SDX1926Q-43 + ABB CC1600 INSTALLATION

EQUIPMENT INSTALLATION SEE SHEET 3 & 4
TORQUE ALL TO SPEC

D
M | s I
| | oy, o’ ——RF4440D
oy .l . oo|| | ~——4X M6 HARDWARE
| Ll 0 ! [1] ’ @
| " ’
—4X M6 CLIP NUT
| u[m[m ]
om[l
"y | |
| OD[‘
C
| ]
| 4X M6 HARDWARE '
| )/ y L K
| Ilﬁ ] BRACKET
S , MTM1221-4007-BR
| ~F N = FRONT VIEW
| | gy o’
0
ODE : ] ] == ﬂﬂﬂ
|k ] "/]/—4x M6 CLIP NUT (\‘& ’
l g ° . E[é’f KK R TR /7DELTA 2.0KW FABB CC1600
(] 1| W) - i /
| ° o ° /’ | ® " ®
) 0 0 o 0 %o old o:o
| o ‘\o\ ] ¢ o) o]
~_| 0 .
ST [° | ||| BRACKET o G o ° ° B
\‘ : ﬂo | ||} MTM1221-4003-8R o e © 0 °
f" o o
ﬂl ‘\/ I ) o
J L__ OO0 (°) Q
L—-J\L - Ll ol | allll D
STEP 1 : STEP2:
' MTM1221-4007-BR(RF4440D)
MTM1221-4003-BR(S11 DELTA 2.0KW
MTM1221-4003-BR:S11A ABB CC1600)) REAR VIEW (S11) REARVIEW (S114)
1. INSTALL THE MOUNTING BRACKET MTM1221-4007-BR
TO THE STRUT INSIDE THE POLE USING 4 SETS OF M6 SEMS
1. INSTALL THE MOUNTING BRACKET MTM1221-4003-BR SCREWS AND CLIP NUTS
TO THE BRACKET INSIDE THE POLE USING 4 SETS OF M6 SEMS
SCREWS AND CLIP NUTS
AN DREWo an Amphenol company
TITLE
KIT SAM INSTALL - PB20 72" TMT RAD EXT A
SIZE SCALE DOCUMENT NO.
C 110 MTM1193-9900-AMK-S
DRAWING SHEET
VERSION STATUS | REVISION
Confidential @ 6 00 RE A 12 OF 13

]




4 3 2 1

S12: RF4461D + QUAD DIPLEXER SDX1926Q-43 + DELTA 2.0KW INSTALLATION
S12A: RF4461D + QUAD DIPLEXER SDX1926Q-43 + ABB CC1600 INSTALLATION

EQUIPMENT INSTALLATION SEE SHEET 3 & 4

TORQUE ALL TO SPEC D
o
e
ﬂ | . | ~-RF4461D
g,
ﬂ "0y ) —4X M6 HARDWARE |
4 -
" ]| —4X M6 CLIP NUT
Q[D[!
(1l |
R
| | -' -
| 4| B
l/4x M6 HARDWARE IR
ﬂ )
| IQ ] " —— BRACKET
" | T J U MTM1221-4007-BR FRONT VIEW
| gy, o
)y - | — DELTA 2.0KW
. : o8
&\ﬂ Y ’) " /]/—4X M6 CLIP NUT * a1k - /7 /—ABB CC1600
i 'ﬂf// QE“\ : / /
H]O o oPlo | °°'°o°°l 0 i = -
[ s | : ﬂ]I]I]I]I]I]D : e [l]]]]]]j’ m u/l offo ollo
(1) I Z :
bel e o | IT~—BRACKET o . 0 0 B
% et 2. MTM1221-4003-BR of & 0 o
A ﬂ?ﬂi\ & gl D
( U I ["
) REAR VIEW (S12) REAR VIEW (S12A)
STEP 1 STEP 2:

MTM1221-4003-BR(S12 DELTA 2.0KW)
MTM1221-4003-BR(S12A ABB CC1600)

MTM1221-4007-BR(RF4461D)

1. INSTALL THE MOUNTING BRACKET MTM1221-4007-BR

1. INSTALL THE MOUNTING BRACKET MTM1221-4003-BR TO THE STRUT INSIDE THE POLE USING 4 SETS OF M6 SEMS

TO BRACKET OF ASSEMBLY USING 4 SETS OF M6 SEMS SCREWS AND CLIP NUTS
SCREWS AND CLIP NUTS
AN DREWo an Amphenol company
TITLE
KIT SAM INSTALL - PB20 72" TMT RAD EXT A
SIZE SCALE DOCUMENT NO.
C 110 MTM1193-9900-AMK-S
DRAWING SHEET
Confidential @ 6 VEIESOION STQITEUS REVIiION or s
4 3 2 |




	Sheet1
	Drawing View1
	Drawing View2

	Sheet2
	Drawing View3
	Drawing View4

	Sheet3
	Drawing View5
	Drawing View6
	Drawing View7
	Drawing View8
	Drawing View9
	Drawing View10
	Drawing View11
	Drawing View12
	Drawing View13

	Sheet4
	Drawing View14
	Drawing View15
	Drawing View16
	Drawing View17
	Drawing View18
	Drawing View130

	S1 & S2
	Drawing View69
	Drawing View70
	Drawing View71
	Drawing View72
	Drawing View73
	Drawing View74

	S3 & S4
	Drawing View75
	Drawing View76
	Drawing View77
	Drawing View78
	Drawing View79
	Drawing View80

	S5 & S6
	Drawing View81
	Drawing View82
	Drawing View83
	Drawing View84
	Drawing View85
	Drawing View86

	S7 & S7A
	Drawing View87
	Drawing View88
	Drawing View89
	Drawing View90
	Drawing View91
	Drawing View92

	S8 & S8A
	Drawing View93
	Drawing View94
	Drawing View95
	Drawing View96
	Drawing View97

	S9 & S9A
	Drawing View98
	Drawing View99
	Drawing View100
	Drawing View101
	Drawing View102
	Drawing View103

	S10 & S10A
	Drawing View104
	Drawing View105
	Drawing View106
	Drawing View107
	Drawing View108

	S11 & S11A
	Drawing View109
	Drawing View110
	Drawing View111
	Drawing View112
	Drawing View113

	S12 & S12A
	Drawing View119
	Drawing View120
	Drawing View125
	Drawing View126
	Drawing View129


